TEST REPORT REPORT NO. JP/2023/030932  DATE:March 29,2023  PAGE: 1 OF 9

MITSUBISHI MATERIALS CORPORATION SAKAI PLANT

3-1-9 CHIKKOSHINMACHI NISHI-KU SAKAI-SHI OSAKA JAPAN

SAMPLE NAME . Copper Ball Anode (D) MITSUBISHI MATERIALS CORPORATION
CLIENT REF.NO

THE ABOVE SAMPLE(S) AND INFORMATION WERE PROVIDED BY THE APPLICANT.
LROGUTLAEVICHRSBEEFI LY RBShEL.

SAMPLE RECEIVED : 2023/03/17

SRR

TESTING DATE : 2023/03/17 TO 2023/03/27

SRR

TEST REQUESTED : SELECTED TEST(S) AS REQUESTED BY CLIENT.

SHmE AHABIFAEDERICEYET,

TEST METHOD(S) :  WITH REFERENGCE TO LATEST EDITION OF IEC62321 FOR RoHS 10 SUBSTANCES.
A& OTHER CHEMICALS WERE TESTED BY EACH APPROPRIATE METHOD.

RoHS104E 0 53 #T (3 m TR DIEC62321&BBLELI -,
ThLSOEEMEICONTIERTNENICRBLH ETHETLELEZ.

TEST RESULT(S) ¢ PLEASE REFER TO THE NEXT PAGE(S).
SRR LTFOR—CESBRBENES,

Fumitaka Maruyama / Quality Officer
Central Chemical Laboratory
SGS Japan Ine.
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